POWERMATIC

PMPS-1600 AN = MESyANY

PMPS-1600......10000065M...1~400V, 50Hz
PMPS-1600-3...10000065T...3~400V, 50Hz

PARTS LIST

JPW Industries, Inc

427 New Sanford Road
LaVergne, Tennessee 37086
www.powermatic.com

P- PMPS-1600-3 / PMPS-1600 2020-07



1.0 Exploded Drawing of Machine Cabinet Assembly




1.1 Parts list of Machine Cabinet Assembly

Index
No.

56-1.....
56-2.....
56-3.....

Part
No.

JTSS3200X2-156
JTSS1600X2-128
ST050400............
JTSS3200X2-136
JTSS3200X2-137
JTSS3200X2-138
JTSS3200X2-139
JTSS3200X2-140
PMPS-1600-141 ..
TS-2284082.........
TS-1534032.........
JTSS3200X2-145
JTSS3200X2-146
ST040204 ............
TS-1533062.........
JTSS3200X2-149
PMPS-1600-150 ..
TS-1534032.........
JTSS3200X2-131
TS-1550071..........
TS-2361101..........
TS-1505051.........
JTSS3200X2-168
TS-1550031.........
TS-1533032.........
JTSS3200X2-168-

I

Description Size Qty.
ROIPIN o DBX25...cvieieieeeieeinan, 4
Hex Cap Bolt.......cccovvvveeeeiieeeee e, M10x40.....ccccoveeeennn. 2
HEX. NUL ..uvvviiiiiiiiiviiiiiriiiriravareraverersrerererererenenes MIO......ooeeiieieeeee. 2
Maching Main Frame ........coooeiiiiiieiiicee et et 1
Table Mounting PIate ............oeviiiiiiiiies e 2
Socket Head Cap SCreW ......cceeevvecvvvieeeeeennnnns MBX12.....ccccvvveeeeeenn 8
LOCK WASKET .....ovveiieieiiiiiiiiie e MB....oveeeiiieei, 8
Flat Washer .........coooviieiiiiiiiiie e M. i, 2
Hex. Nut Nylon LocK .........cccocveeeeiiniiiiineeen, Y 2
SoCKet SEt SCreW.....vvveieiieeiieeiiee e, MBX20.......ccoevvvvrnnnnn. 8
HEeX NUL ..o MB....ooveeeeiieeeeieee, 8
HeX NUL ... M8...oooiieie 6
Socket Set SCreEW .....vucevevieevieiiiiee e, MBX25......ccevvvvirrinnnnn. 6
Hex Flange SCreW...........evevvveieieieininininininnninnn. M5x10........ccceeeeeennn. 4
DOOF HINQE ...t et et 2
Pan Head SCrew ...........oovvvveeeiiiiiiiieiiieeeeeeeeees MAX25......cccvevviirnnnn. 2
Cabinet Door Limit Switch Assembly .............. oo 1
Cabinet Door Limit Switch.......cccoooeeviivivinnnnnnn. AZD-S11........cuvuen.... 1
Door Limit switch Cord ........cccoooevviiiiiiiiieieeneees 0.75mm2x2Cx2Y2..... 1
Hex Flange SCreW...........eveveveieinivinieinrnininnnnnnn. M5X6......ccceeeeeeeeee. 4
[ [ Lo 11 T T HP-22 ....................... 1
SPONGE .ottt reer e e e e e e e 1
TaP SCrEW .. M5X20.......ccveviiirinnnnn. 2
Emergency Stop Button ...........cccevvvviiiiieenieens R2PNR4-1B-R.......... 1
(T 1] =] A 1
Y1 o] g T =0 )T 1
SHrAIN REIET ... e 2
CabinNet DOOF LOCK......uuueiiiiieiieeiiee e es eeeeevie e e e e e e s e aeeeeees 1
(OF=1 011 1=] S 5o Yo 1
Pan Head SCrew ..........cocvvviieiiieieiiiiiieeeeeeeeees MAX8...ccoeeeeeieviiiiinnnn. 2
Pan Head SCrew ..........oocvvviieiiiiiiiiiiiieee e MBX10.......ccoevvrrrnnnnn. 4
WIrNG JUNCHON BOX...oueviiiiiiiiiie ittt ceeiiiie e 1
Terminal BIOCK.........cccooeviiiiiiiiiiieee, PB2504 4P ............... 1
TaP SCrEW ..ot MAX10.....ccovvveiiiiinnnn. 2
Pan Head SCreW ..........ooovvvveeieiieeieeiiieee e, M5X20......cccovvvvvrnnnnnn. 4
Strain Relief ..o, PG20 ...cooeeeerieiiinn. 2
Right Bottom Cabinet Panel...........ccccocoiiiiiiiiis v 2
Pan Head SCreW ........ccooevvvveeieiiiiieeiiieee e MBX10......ccereevrvrnnnnnn. 4
Blade Tilt TrUNNION .....ccoviieeeie e eeee e e e eeevaa 2
Flat Washer .........cccooeeeeiiiiiiiiii e M10x@20.................. 4
LOCK WaShEr .....vvviieiieiiiiiiici e MIO..oioeeeieeeieeiiiinn. 4
Socket Head Cap SCrew ........ccoccvevevviiieeeennnne M10x35......cccecevereee. 4
Steel Wire ASSEMDIY .......uuiiiiiiiii et e 1
Flat Washer .........cccooveeeiiiiiiiiiieeeeeeiieeee e M5, 2
Pan Head SCreW .........c.cevvvveeieiiiiieeiiieee e M5X10...cceeeeieeeiirinnnnn. 2
0] 0] (=Y N 1



Index Part

No. No.
56-4.....JTSS3200X2-168-
56-5.....TS-1550041 .........
56-6.....JTSS3200X2-168-
56-7.....TS-1502021 .........
56-8.....TS-1522031 .........
56-9.....JTSS3200X2-168-
56-10...TS-1503031 .........
56-11...TS-2361061 .........
56-12...JTSS3200X2-168-
56-13...TS-1550041 .........
56-14...JTSS3200X2-168-
57....... JTSS3200X2-101
58........ PMPS-1600-112 ..
59 ... TS-1534032.........
60........ SF049400 ............
61........ JTSS3200X2-170
62........ JTSS3200X2-171
63........ TS-2213501 .........
............ JTSS1600X2-163
64...... TS-154010...........
65........ JTSS3200X2-184
66........ JTSS1600X2-166
67........ TS-2246122.........
68........ JTSS3200X2-149
69........ PMPS-1600-169 ..
70........ ST049300 ............
71........ JTSS3200X2-188
72........ JTSS1600X2-172

Z
6.
9
12.........
14.........

Description Size Qty.
Tilt SCAIE BIraCKE! ....vvvvvvvverivieirieieieeieeeerersesrarees svvvessssssssrsssssssrsrsrernnee. 1
Flat WaSher ..........vuvvviviiiiiiiiiiiiiiiririrenerererenenan, MB....oooeeeeeeeeeeeeeeee, 2
] (Y=L YA (PR 1
Socket Head Cap SCrew ........ccoocvvveeniieeennnnn M5X10.....cccuvrreirirrnnnn 2
Socket Set SCreWw........vvvvvvveiiieiiiiie M5X10........ceeeeeeeennnnn. 1
o] 101 (=T g =T 7= Tod (=] PPN 1
Socket Head Cap SCrew ........ccoocvevevviieeeennnn MBX12.....cccvvreiiirrnnnn 2
LOCK WASKET ....vvvvviviririviiiiiriiiiirerirsrererererenananns MB....oooeeeeeeeeeeeeeeee, 2
SNAft e 1
Flat Washer .........cooovieeiiiiiiiiie e MB..ovvveeieeeeeieeeiiin. 2
COMPreSSION SPING....cccvvireiieieeeiiiiierireeeeesiis rrrreeeessasrnrrrrreeeessainne 1
Panel Gasket.......cccoeveeiiiiiiiiiiiieeeeeeiicee e 2x300x7.5 mm.......... 2
Frame Rear PAn€l..........ouviiiiiiiiiee et e 1
Pan Head SCrew ...........oevvvveeeiiiiieiiiiiieee e, MBX10......ccevevvrirnnnnnn. 4
Hex Head Cross flange screws ...........ccccvveee M4x16....................... 2
SCAlE Plate COVEL...ccvvtiiiii ittt eeeeeie e e e e e s eevrae e e aaees 1
LIS ToT= 1 L= TS 1
[ (oY O o N =T | M16x50..................... 4
Machine Main Frame Support Feet................. M16x100................... 4
HEeX NUL .. M16....ccooeviieeeiin, 4
Cord CONNECLOrN ......ccvviieeeeeeieicee e, 224-201 ..o, 2
Side Cord Pane€l .......ouvueiiiiiiii s e 1
Socket Button Head Screw ...........ccccccoeeeeee. MBX12......ccceevveeen.. 4
Strain Relief ..o, PG20 ....ceeeeeei, 3
(0701 (o I = -1 (= TP PTRPPRR 1
TAPPING SCIEW ...ttt eeeaibe e e s s e s e e e e 4
HANGET ..o s 2
Power Cord with VDE 16A/250V CE Plug ...... 3Cx1.5mm?2 (1PH) .... 1



2.0 Exploded Drawing of Main Task Table & Extension Table Assembly




2.1 Parts list of Main Task Table & Extension Table Assembly

Index Part

No. No. Description Size Qty.
1o TS-1525041 ......cceeeeeeenn. Socket Set SCreW ......oocvvvvieiieeeiiiiiieeee e M10x20.........cceeeeennn. 5
2. TS-2311101 ..o, HeX. NUL ..o MLO..oiiieiiiiiiieeeeeene 5
IR PMPS-1600-203................. Left EXTENSION WINQ ..eiiiiiiiiiiiiiiiee et es it e e e e eeiieeee e e e e 1
4. TS-1505031 ......ccovvvvvreene. Socket Head Cap SCrew ........ccoocveveviiieeeennnnn M10X25......cccvvveveeennnn 5
5. PMPS-1600-205................. MaiN SAW TabBIE.....uviiiiiiee i e e e 1
(ST PMPS-1600-206 ................ Rear EXteNSION WINQG ....cooiiiiiiiiiiieei it i 1
T TS-1550071 ....ccooviiiiieenen. Flat Washer ... MLO..cooiiiiiiiiieeeeeene 5
8. TS-2361101 ..., LOCK WASKET ....cooiiiiiiiiiiiiiee e MLO..oooiiiiiiiiieeeeeene 5
9 TS-2246122 ......cocevvenne Socket Button Head Screw ..........ccccoeeveveenee. MBX12.....ccvvvreiiiaannnn 4
10........ JTSS3200X2-210 .............. LI o] L= [ TS =T o PRSP 1
11..... 208436......uuuviiiiiiiiiiiiiiiiins Socket Set SCreW ......cocvvvveiiieee s M16*100................... 4
12........ TS-2342161 ..., Hex. Nut Nylon LOCK ........ccoooiieiiiiiiiiiiiiieee M16.....ccoiiiriiiiineeennn 4
13....... JTSS3200X2-213 .............. Table Mount Spacer.........ccoccceeviiieeenniiee e 16 MM, 8
14....... TS-2311161 ... HeX. NUL ..o M16...ooooeiiiiiiieeeeeenn 4
15........ TS-1550041 ... Flat Washer ..., MB..ooviiieiiiiiiieeeeeee 4
16........ TS-2246122 ... Socket Button Head Screw ...........ccccceeeeeeenns MBX12.....coiiieeeeeennn 3
17........ JTSS3200X2-1406 ............ All Thread Stud.........ccccoovvviiiiiiiiiie e, M12x115Lx1.75P ..... 4
18........ WF132225 ..., Flat Washer ..., M13....o 4
19........ TS-1504031.......cccceeeennnn. Socket Head Cap SCrew........ccevvvvvevevevevenennn, M8X16...........cceee. 1
20........ TS-2361081 ... Lock Washer ... M8..oiiiiiiiiiieeee e 1
21........ JTSS3200X2-1410 ............ Rip Fence Rail ENd Plate ...........cccoiiiiiiiiiiiin v 1
22....... JTSS1600X2-222 .............. Rip Fence RouNd Ralil ... s 1
23........ TS-1523031....ccceviiiiiieenn. SocKet Set SCreW .......ocevvvveeieeeiiiiieeee e M6EX10....coiiiiiieeaenn 1
24........ JTSS3200X2-1413 ............ RIip FENCE SIOP RING ...t et 1
25........ TS-1540081........cccvvvvee. HEX NUL ..o ML2.iiiiiiieeeeeee 8
26........ JTSS1600X2-226 .............. Scale RAIl ... e 1
27 ... TS-1540041 ... HEX NUL ..o MB..ooviiieiiiiiiiieeeeeee 1



3.0 Exploded Drawing of Magnet Switch Assembly

\_:_:tk f—_'%<

3.1 Parts list of Magnet Switch Assembly

Index Part

No. No. Description Size

1. TS-1532052 ..., Pan Head SCrew ..........ococceviiiieiiiiieeec e M4x16............cceeee.
2 PMPS-1600-302 ................ Magnet Switch (black) .........ccccoveviiiiiiiiiiieen, 400V/50Hz/3PH........
............ PMPS-1600-302-1..............Magnet Switch (black)................ccccecvvrrinennne.. 230V/50HZ/1PH.........
IC TR TS-1502041 ..., Socket Head Cap SCrew ........ccoocveveeviieeeennnne MSX16.....cccvvvieereeennn
4. TS-2361051......cccoviverene LOCK WASKET ....cociiiiiiiiiiieec e M5,
5 TS-1550031....cccvvieiieennn. Flat Washer ... M5
6. PMPS-1600-306 ................ SWILCH SEAL ... e
T JTSS1600X2-307 .............. Locate Plate .........oceeeiiiieeiiiiieeieeee e M6.....oooeeeeeeeeeee
8 e TS-1550021 ....ccovveeiieenee. Flat Washer ... MA .,
9 . TS-2361041 ... LOCK WASKET ....oooiiiiiiiiiiiiiiiiee e Y
10........ TS-1540021 .....cceevviieennee HEX NUL . Y
11........ JTSS-1600X2-311 ............. Plastic Corrugated Tube ........ccccceeeiiiiiiiineennn. NF1-08B......ccccceernnnn.
12....... JTSS-1600X2-312 ............. Power Cord (400V/3PH) ......cccoviiiiiiiiieiieen 4Cx2.5mm?...............
............ JTSS-1600X2-312-1..........Power Cord (230V/1PH) ......c.cccveviirerirennen.. 3CX2.5mm?2..........
13....... JTSS-1600X2-313.............. Stop Control Cord with limit switch.................. 2Cx0.75mm?.............

7



4.0 Exploded Drawing of Main Blade Trunnion




4.1 Parts list of Main Blade Trunnion

Index
No.

17........
17-1.....
17-2.....

Part
No.

Description Size Qty.
Socket Head Cap SCrew ........ccoccveveeriieeeennnnn MBX12.....cccvvreviirrnnnn 2
LOCK WASKET ....cooiiiiiiiiiiiiee e M10...oeeieiiieieiieeen 2
Socket Head Cap SCrew ........ccoccvevevviiieeennnnn M5X16....cccvrrreiiirrnnnnn 2
ANQGIE PIALE ... .. e 1
Flat Washer ... M5X10......cceeeieeeeennn. 4
Hex. Nut Nylon Lock ........cccocveveeeiiniiiiiieeeen, Y T 2
Socket Head Cap SCrew ........ccoccvvvevviieeeennnne M5X12....cccvirieiiirnnnnnn 2
LOCK WASKET ....cooiiiiiieiiiiiee e M5, 2
HeX. Cap SCreW ........ccvevviiiiiiieiieeeieiireeeeeen M5X12....coooiiiiii. 2
Elevation TrUNMION ...t i 1
Blade Cover Safety Switch ASsembly ..........c. coovviiiiinii, 1
Safety Limit SwitCh ... 1
Strain Relief ... PG-11....................... 1
Pan Head SCrew .........cccoooiiiiieeiieiiniiiieeeenn, MAX35....ccoiiiiieieeenn 2
Safety Limit SWitch Bracket............cooiuviiiiiiies v 1
Limit Switch Cord ........ccccoecveviiieiiie e 0.75mm?2x2Cx2M...... 1
Flat Washer ..., M5X10...cciiiiiieneeenn 2
MagnNet HOIAET .......uueeiiiei s s 2
Blade Cover Magnet ........ccooviiiiiiiiiiieiiiieeet et 2
Sunk Head Socket Screw ...........cccoceeeeeeennnns M6EX20......cccvvieeeeeennn 4
DUSE POIT ...t e 1
Blade COVET ..ottt e 4
Blade Cover HINGE ...ccooiiiiiii it e 2
Flat Washer ... MS5X10..coiiiiiiiiiieeene 8
LOCK WaSher ... M5, . 6
Socket Head Cap SCrew ........cccoveveveveveveeenennn, M5X8......cceeeeieeeeee. 4
Blade Cover Hinge Bracket ..........cccccooviiiiiit v 1
Flat Washer ... MS5X10..cciiiiiiieeeeene 4
Lock Washer .......cccvvveiviieiii e, M5, 4
Socket Head Cap SCrew........cccevvvvveveveveeenenn, M5x10........ccceeeeeennn. 4
Socket Head Cap SCrew ........ccoocveveeviieeeennnne M5X16.....ccvvrreiirnnnnnn 2
NEX. NUL ...ttt M5, 2
Socket Head Cap SCrew ........ccoocevevevvieeeennnnn M6X10......ccevrernrnnnen. 2
Lock WaSher ... MB..ooviiieiiiiiiiieeeeeee 2
Flat Washer........ccccoeeveeee e MB....oooeeeeeeeeeee 2
Blade Partition Plate............ccuveiiiiiiiiiiiiies i 1



5.0 Exploded Drawing of Main Blade Motor & Drive Assembly

5.1 Parts list of Main Blade Motor & Driving Assembly

Index Part

No. No. Description Size Qty.
1. JTSS1600X2-501 .............. V-BElL...ooiiiiiiiiiiieiieiieieeeeee e PJ-190...................... 1
2., TS-1523021 ...ccvvvviiiieiieeens Socket Set SCrew ... MBX8....ccoevevvviviiiiinnn, 6
TR JTSS1600X2-503 .............. MOLOE PUIY ...t et 1
4. JTSS3200X2-504 .............. SPACET i M10x25..................... 3
5. PMPS-1600-505................. Main Blade Mounting Plate ...........cccceviiiiieiiit e 1
(S WF132225 .............coee. Motor Mount Flat Washer............ccccccvvvvvininnnn, M13.......ccc 3
VAT TS-2361121.....cvvveeeeeeee, LOCK WASKET .....uvvviiiiiiiiiiiiiiiiiiiiiierivivireraverananns Y 3
8 TS-1492031 .....ccceeveeeen. HeX. Cap SCreW ...........uuvvvuieiuieiiriiniiininrnreneienns M12x35..........cooee. 3
9. JTSS1600X2-509 .............. K Y et BXTX40 ....cuvvvvvvrvvennnns 1
10........ PMPS-1600-510 ................ Main Blade MOtOr .............uuvvveveveieinieieiiininiannnn, 3.75KW 3PH 50Hz 400V.. 1
............ JTSS1600X2-510-1 ...........Main Blade Motor ..........cccccceeevrvicviiienneeesnsnnnns 2.25KW 1PH 50Hz 230V.. 1

10



12........ TS-2361081......cccevvveennnee LOCK WASKET ....cooiiiiiiiiiiiiee e M8...oiieeiiieee e
13....... TS-2208201 .......cccvvvveene. HeX. Cap SCreW ........cevevviiiririeiiee e M8X20......cccovveeereeenn
4. TS-1506031........cccvvvveeee. Socket Head Cap SCreW ......cceeevvvvvveeeeeeenninns M12%30 .......ccccvvvneee.
15....... SR121100.......coovcuvrrreeennn. Socket Head Cap SCrew ........ccoccveveeriieeeennnn M12X55 ....ccovveeeeeennn
17........ JTSS1600X2-517 .............. [AIEE PUIBY ...t et
18........ BB600103........c.ceevveeiinnne BEariNg ....vvveiiiiiee e 6001LLU..................
19....... JTSS3200X2-707-4 ........... Ext. Retaining RiNG........c..ooccviiveeeeiiiiiiiieeeen, 28 MM..uiiiieeeeeeeeiiies
20........ TS-2342121 ... Hex. Nut Nylon LOCK ........ccoociieiiiiiiiiiiiiiieee ML12..oiiiiiiiieeeeee
21........ NH121904.......cccccvvvverinnen. HeX. NUL oo M12xP1.75X6t..........
22........ JTSS1600X2-522 .............. ST i e ———————————
23........ JTSS1600X2-523 .............. C RING tteiieiie ettt e PLO e,
24 ........ BB620003..........ccvvveeeninen. Bearing ....ccoeiiiiiie i 6200LLU.........cc.....
25........ NH121904.......ccovvvvvvveeeannn. HeX. NUL e M12xP1.75X6t..........
26........ JTSS1600X2-526 .............. Bl it e
27 ........ JTSS1600X2-527 .............. Pivot Plate ASSEMDIY .......coooiiiiiiit e
27-1.....NHO81304........ccvvvverrrrrrnne HEX NUL .o M8*1.25P*t4 .............
27-2.....TS-2361081 .........uuvvrrrrnnnnnn LOCK WaSher ......cevviiiiieeeccee e M8...ooiiiii
27-3.....JTSS1600X2-527-3 ........... PIVOL PIAte ...t e et
27-4.....JTSS1600X2-527-4 ........... EXPANSION SPHiNG ...ceeeeiiiiieiiiiiie ettt et
27-5.....TS-1550061 .........cccevuvveennne Flat Washer ... M8...oiiiieeiiieee e,
27-6.....TS-1490071 ..o, HeX. Cap BOlt.......ccveeiiiiiiiiiiee e M8x40 ......cccvvvveren.
27-7.....SR121100......cccccvvvrnrnnnnnns Socket Head Cap SCrew ........ccevvvvvevevevevenennn, M12x55 ....................
27-8.....JTSS1600X2-517 .............. [AIEr PUIBY ... e
27-9.....BB600103 ........cvveeeeiaenne BEAriNG ...vvvve it 6001LLU......cceeeneee.
27-10...JTSS1600X2-527-10 ......... C RING teeiieiiiii e D28,
27-11...NH121904..........evvrrrrrnrnnnnns HeX. NUL e M12xP1.75X6t..........
27-12...TS-1540061 ......ccceevvuveennne HEX. NUL ..o M8...oiiieeeiiieie e,
28........ TS-2361081 .......ccceeeeee. LOCK WaSher ... Y T
29........ TS-1540061......ccccvvvveennee HEX. NUL ..eeeiiiiiiee e M8...oiiiieeiiieee e
33........ JTSS1600X2-533 .............. BUSHING .vveieiciiee e MB8...oovieeeeiee e,
34....... TS-1504051 ........ccceeeeenn. Socket Head Cap SCrew.........cceeevvveveveveeenenn, M8X25........ccceeeee
35........ TS-1504051 ......ccceeeeeennnnn. LOCK WaSher ... Y T
36........ TS-1503041 ........cceeeeenn. Socket Head Cap SCrew........ccceeevevevevevevenennn, M6x16............ccc......
37 JTSS1600X2-537 .............. FIXING PIALE......eeiiiiiiiie et e
38........ JTSS1600X2-538 .............. Motor Cord (400V/3PH) .....covvvieeiiiiiieeiiiieeens 4Cx2.5mm?...............
............ JTSS1600X2-538-1 ...........Motor Cord (230V/1PH) .....ccccccccveviireiieennee. 3CX2.5mm?2..
39........ JTSS1600X2-539 .............. Brake Control Cord...........occcvuveeeieiiinniiiiieeeenn, 2Cx0.75mm2.............

11



6.0 Exploded Drawing of Main Blade Arbor Mechanism

12



6.1 Parts list of Main Blade Arbor Mechanism

Index Part

No. No.

1o JTSS3200X2-601

2 s TS-2249252 .........
TR TS-2361101..........
4. JTSS3200X2-604

S 201822.........uuvueee
(S JTSS1600X2-606

T TS-2361081..........
8. TS-1550061 .........
(S IR JTSS3200X2-609

10........ JTSS3200X2-610

11..... TS-2248202.........
12........ JTSS3200X2-612

13........ TS-1550061 .........
14........ TS-2361081.........
15........ TS-1490031..........
16........ JTSS1600X2-616

16-1.....BB-6206VV ..........
16-2.....JTSS3200X2-616-
16-3.....TS-1523021 .........
16-4.....JTSS1600X2-616-
16-5.....JTSS3200X2-616-
16-6.....JTSS3200X2-616-
16-7.....JTSS3200X2-616-
16-8..... TS-1550061 .........
16-9.....TS-2361081 .........
16-10...TS-2248202..........
17........ JTSS3200X2-617

17-1.....TS-2311101 .........
17-2.....TS-1550071 .........
17-3.....JTSS3200X2-617-
17-4.....JTSS3200X2-617-
17-5.....SC100700............
17-6.....JTSS3200X2-617-
17-11...TS-1522031 .........
17-12...TS-1550061 .........
17-13...TS-2361081 .........
17-14...TS-2248202..........

17-15...JTSS3200X2-612

Description Size Qty.
GIP PIALE.....eeeee s e 1
Socket Button Head Screw ..........cccccceeveeeennnns M10X25.....ccccvvveeeeennn. 5
LOCK WAShET ........vuviiiiiiiiiiiiiiiiiiiiniiiiieininisinianns M1O..ooiieieeeieiiiin, 5
Double Round Flat Key ........ccccceveeeiviiiininnnnnnn, BX5X20 ..uiiiiiieeeeeiiins 1
HeX. NUL ..o e M16x2 (left helix)...... 1
Main Blade Arbor Flange .......cccccccevviiiiiiennnnn. Q30 1
LOCK WaSher ..., Y T 3
Flat Washer .........cccocvvviviiiiiiiiiiiiiiiiieinieinininnnnn, MB..oviiiiieeieeieeii, 3
BUSHING «.vvieeiiee e e 3
Arbor Housing Pivot Shaft...........cccooiiiiiiiis e, 1
Socket Button Head Screw ...........ccccceeveveee. M8x20..........cceeeenn.n. 3
BUSKNING et e 1
Flat Washer ..., M8...oooeeeeeee 1
LOCK WAShET .......uvvviiiiiiiiiiiiiiiiiiiiiiiiiieveinvniananns M8B...oooeeeeeeeee 1
HeX. Cap SCreW ....covvvviiiiiiiiiiiieeecerciviine e MBX20........ccevvrrrinnnnn. 1
Arbor Housing ASSEMDBIY .......uuiiiiiiiiiiiiict e 1
Ball BEaring ..........uuuvvvruimiminiiinininininininrnnninnnnnn. 6206 LLB................... 2
BeAriNG SPACET ... ueiiiiiiiee et e 1
Socket Set SCrew ... M6X8........cceeeeeeee. 3
Main Blade Arbor PUlIEY...........ccooviiiiiiiiiiiit e 1
Main Blade Arbor HOUSING .......uueuiiiin e 1
Wave Washer.........ccocvvvviviiiiiiiiiiiieiieeiiieienns BAT*xD60........ccvvvve. 3
Main Blade Arbor...........cccccvveivinieiiiiiiiiiiiniiinnns D30, 1
Flat Washer ........ccccviviiiiiiiiiiiiiiiiiiiiiiivevevnnannnns M8B...oooeeieeeie 2
[0 T4 QAT = T = M8...oo oo 1
Socket Button Head Screw ..........ccccccveveeeennes M8X20......cccvveeeeeenn. 1
Riving Knife Bracket ASSEMDbIY .........ccoiiiiiiiiies v 1
HeX. NUL ..o e M1O..ooooieeieriei, 1
Flat Washer ...........vvvviiiiiiiiiiiiiiiiinieieininenininnn, M10.......ocoeeee 1
Front Riving Knife Bracket ...t i 1
Riving Knife BraCKet ... e 1
Carriage Bolt .........cooviiiiiiiii M10X35.....cccvveeeeeennnn 1
PIVOL LINK PIAt@......uueeiiiei s s 1
Socket Set SCrew ... M5X10.........cceeeeeen... 4
Flat Washer ..., M8...oo oo 1
LOCK WASKET ......vuviviiiiiiiiiiiiiiiiiiiiiririvirevnvarenanns M8B...oooeeeeeeeeeee 1
Socket Button Head Screw ............cccceeeeeee. M8x20..........cceeeeen.n. 1
BUSKNING et e 1

13



7.0 Exploded Drawing of Tilt Hand-wheels Mechanism

14



7.1 Parts list of Tilt & Elevation Hand-wheel Mechanism

Index Part

No. No. Description Size Qty.
1o JTSS3200X2-701 .............. LOCK KNOD ....ouvviiiiiiiiiiiiiiiiiiiiie e MIO......oooiiiiiiii, 1
2 TS-1550071 .......ccceeeennnnnnn. Flat Washer .........cccocvvviviiiiiiiiiiiiiiiiieinieinininnnnn, MIO......oooiiiiiiii, 1
TR JTSS3200X2-703 .............. Plastic WaSher .........cccccvviuivieiiinininieininininininnn, M10x@27.................. 1
4. JTSS3200X2-704 .............. Tilt HANA WREEL.....coeiiiiiiiee e e 1
5. JTSS3200X2-705 .............. Bearing Washer.......cccccccev e, LS I 1
(ST JTSS3200X2-706 .............. KBY i TXTX20 cuueeeeieveeevnnnnnns 1
A JTSS3200X2-707 .............. Hand Wheel Shaft ASSEMDBIY ......coooiiiiiiiiiiies e, 1
7-1....... JTSS3200X2-707-1........... Hand Wheel Shaft ... e 1
7-2....... JTSS3200X2-707-2 ........... Ball Bearing ........cccvveereeeesiiiiiieeeee e 6902ZZ .....ovvvvvvvrrnnnnns 1
7-3....... JTSS3200X2-707-3 ........... BeAriNG SEAL.....ccciiiiiiii i e 1
7-4...... JTSS3200X2-707-4 ........... Ext. Retaining RiNG........ccccoevviiiiiiiiiiee e 2= 111 12 PO 1
7-5....... JTSS3200X2-707-5 ........... TruSt BEaring.......coceeevvieeeeiiiiee e NTB1528 AS ............ 1
7-6....... JTSS3200X2-707-6 ........... Universal JoiNt..........ooovvieieiiiiiieeee e, 10 1
7-7....... TS-1523011.......ceeeveneeeee. SoCKet SEt SCreW .....vvveveiieeiieeieee e, MBX6 ........evvvveereenns 1
7-8....... JTSS3200X2-707-8 ........... SPriNg Pin... e DBOXD26....cceeeeeeiinns 1
8. TS-2361081.......cccceeeennnnnn. LOCK WASKET ....vvvvviriririiiiiiiriiiiireiererererererenanann, M8xJ18.................... 2
(I TS-2361081........ccceeeee. LOCK WAShEr ........uuvviiiiiiiiiiiiiiiiiiieinieinieininnninens M8...oooeeeeeee 2
10........ TS-1504041 ... Socket Head Cap SCrew........ccevvvvvevevevevenennn, M8x20.........cceeeenn.. 2
11....... JTSS3200X2-711 .............. THlt LEAA SCIEW....evvvvvevieirieieeeieeeeeeseessssssssssesssss svesssssssssssssssssssssssernnene 1
12........ JTSS3200X2-712 .............. Trunnion with Lead Screw CONNECLON ........cccce veveeeieeeeeieeiiieeeeeeeeeeenane 1
13........ TS-1523011.......eceeveneeee. SOoCKEet SEt SCrEW ...ccvvvieeieeiieeieeee e MBX6......covvveeeeinnnennn, 6
14.... JTSS3200X2-714 .............. Tilt Lead SCreW NUL......ccoooviiiiiieieeeeeeeeee e es e e e e e e e e eeeaan 2
15........ JTSS3200X2-715 .............. Tilt HANA WHEEI BaAr ......coceeeeieiee e e 1

15



8.0 Exploded Drawing of Elevation Hand-wheel Mechanism

16



8.1 Parts List of Elevation Hand-wheel Mechanism

Index Part

No. No. Description

... JTSS3200X2-701 .............. Lock Knob ......c.cvvveviiiieiiiice e
2 s TS-1550071.....ccceeeeeeeennnn. Flat Washer .........cccococvvvvvviininnnnn,
IC TR JTSS3200X2-803 .............. Plastic Washer .........ccccccvvvvvinnnns
4. JTSS3200X2-804 .............. Elevation Hand Wheel Assembly
5. JTSS3200X2-805 .............. Lock Collar ......cccevvvieeeiiiiinee
6. JTSS3200X2-806 .............. Lead Screw Sleeve ..........ccee....e.
T, JTSS3200X2-807 .............. Elevation Lead Screw .................
< TS-1523011.....ccceeviiiee. Socket Set SCrew......cccceevvvveeens
9 JTSS3200X2-714 .............. Elevation Lead Screw Nut...........
10........ TS-1503071 ...ccoeiviiiiieene. Socket Head Cap Screw.............
11..... TS-2361061 .......cceeeeeenn. Lock Washer ........cccccvvvvvvvnvninnnnns
12........ JTSS3200X2-812 .............. Elevation Lead Screw Clamp.......
13....... TS-1504101 ..., Socket Head Cap Screw.............
14...... TS-2361081......ccceeeeeen. Lock Washer ........ccccvvvvvvvvivnnnnnnns
15........ JTSS3200X2-815 .............. Lead Screw Bracket....................
16........ TS-1550041 .....ccccevvivveennee Flat Washer .........ccccoocevviinennnnn
17....... TS-2361061..........c.evvveeeee. Lock Washer ........ccccceeeiiiiinneen,
18........ TS-1503031......cccceeeeeennn. Socket Head Cap Screw..............
19........ JTSS3200X2-819 .............. Single Round Key............cccveeenne
20........ TS-1550041 .......ccceeeeennnnn. Flat Washer .........cccocvvvvvvvvnininnnnns
21....... TS-1503021 ..o Socket Head Cap Screw..............
22........ TS-1505051 .......coveevvveene. Socket Head Cap Screw.............
23........ TS-1540071 .....covveeeeeeeen, Hex. NUt ...,
24........ TS-1523021.....cceeeeeeeen. Socket Set SCrew........ccccvveeeeennnn.
25........ JTSS3200X2-825 .............. Self-lubricating Bearing................
26........ JTSS3200X2-826 .............. Tilt Hand Wheel Bar ....................

17

Size Qty
.................... M10...cceeiiiiieeeiiieen 1
.................... M10...cceeiviiieeeiiieen 1
.................... M10xd30..........cceeer. 1
...................................................... 1
...................................................... 1
...................................................... 1
...................................................... 1
.................... MBX6......cocvvveeerirnnnennn 3
...................................................... 1
.................... M6X30......coveeriiiennnn 1
.................... MB...ovieeeiiiiieeeiieee 2
...................................................... 1
.................... M8X50......ceeeeiriiieen 2
.................... M8...ooiiiiiieeirieeen 2
...................................................... 1
.................... MB....oovveeiiieeeeriieenn 1
.................... MB....oovveeiiieeeeriieenn 1
.................... M6BX12......coovvevvinennn 1
.................... 5X5%20 ... 1
.................... MB...oovveeiiiieeeiiieenn 1
.................... M6X10......ccceeeeriieennn 1
.................... M10x35 ... 1
.................... M10...ccooeviiieeiiiieen 1
.................... MBX8....ccovviieeiriiiaen 2
...................................................... 1
...................................................... 1



9.0 Exploded Drawing of Scoring Blade Arbor & Adjustment Assembly

18



9.1 Parts List of Scoring Blade Arbor & Adjustment Assembly

Index Part

No. No. Description Size Qty.
1. JTSS1600X2-901 .............. Scoring Blade Arbor ASSEmMDBIY .........cccciiiiiiis v 1
1-1.... SH120440.........coovcvrveeeennn. HeX. Cap SCreW ........cevvviiiiiirieiieeeieireeeeeen M12x20......ccccvvevreennnn 1
1-2..... JTSS3200X2-901-2 ........... Scoring Blade Arbor FIange ..........cooiiiiiiiiiies v 1
1-3...... JTSS3200X2-901-3............ Scoring Blade ArDOr .......coouiiiiiiiiiic s e 1
1-4.... BB-6202VV .......cccvvveiiinen. Ball BEaring .......ccoocuveeeiiiiiieiiiiiee i 6202LLB......ccceennee. 1
1-5.... JTS700-RS150000............ Int. Retaining RiNG......ccoovvviiiiiieeiee i, I5MMaiiiiiee. 2
1-6..... JTSS3200X2-901-6 ........... Wave Washer........cccccoviiiiie e B326xJ34 thk.0.3 ...... 1
1-7... JTSS3200X2-901-7 ........... Int. Retaining RiNG......ccoovvviiiiiieeeeee i, 35 MM, 2
1-8....... JTSS3200X2-901-8............ Scoring Blade Arbor HoUSING........cccvvieiiiiiiiiit e 1
1-10.....TS-1482021 ........cccuvvvveeee.. HeX. Cap SCreW .......ccovveiiiiiiiieiieeeieeeeeeen M6EX12......cccvviveereeenn 2
1-11.....JTSS1600X2-901-11 ......... Scoring Blade Arbor PUIEY ...........oiiiiiiiiiiiies i 1
1-12.....PS052500 .......cccovvurrrrrnnnn. PN e e e 1
1-13.....TS-1550041 .....ccovvvvvereeennnn. Flat Washer ... MB..ooeiieeeiiiiiieeee e 1
1-15.....JTSS3200X2-901-15 ......... ECCentric Shaft ... s e 1
1-16.....TS-1541021 .....cecevvvvvennee Hex. Nut Nylon LOCK .......ccovciveeiiiiiieiiiiieees MB...ovreeeeiiieee e 1
1-17.....JTSS3200X2-901-17 ......... Belleville DiSC SPring........cccovcveeeiiiiieeeniiiiienans @15x6.2x0.5 thk. ... 2
1-18.....JTSS3200X2-901-18 ......... Horizontal Adjustment Shaft...........cccccooiiiiiiiiis coiii 1
1-19.....JTSS3200X2-901-19 ......... COomMPresSSioN SPrNG...cccci i e 1
1-20.....JTSS3200X2-901-20.......... Vertical Adjustment Shaft..............uuveiiiiiiiiiiiiis v, 1
1-21.....TS-1523071 ..ccovvvvvvevereaaannn. SocKet Set SCreW ......oocevviiiiiee e M6X25.......ccoeeeei. 1
1-22.....TS-1540041 .......ccccuvvvveennn.. HEX. NUL ..eeieiiiiiec e MB...ooveeeeiiiee e 1
1-23.....TS-1540061 ........cccvvveeenn... HEX. NUL ..eeieiiiiiec e M8...oovieeeeieee e, 2
1-24.....JTSS3200X2-901-24 ......... [0 | I T o S B2.5X12..ccceiiee, 1
1-25.....JTSS3200X2-901-25 ......... Vertical AdjuStMENt BOlt...........cooiiiiiiiiiiieiit e 1
1-26.....BB-600304..........ccccvverennnee Ball BEaring .......ccoocvveeeiiiiie i 6003LLB......cceeenneee. 1
1-27.....TS-1550061 .........cccuvvrnnee Flat Washer ........cooooveiiiiieciiee e M8...oiiiieeiiieee e 1
2 TS-1504041 ..o, Socket Head Cap SCrew........cccevvvvveveveveeenenn, M8x20........ccceeeeen. 1
3 WFO083030 .....ccovvvveeeiviennnne Flat Washer ... M8x B30........cccuveee.. 1
4. JTSS3200X2-904 .............. Scoring Saw Blade............cccccooiiiiiiiiis D20, 1
5o JTSS3200X2-905 .............. LY o) A 1 o PR 1
(S TS-1550041 .......ccceeeeennnn. Flat Washer ... MG....oooeeeieeie 3
T TS-2361061 .......cceeeeeennn. LOCK WaSher ... MG....oooeieieeiee 3
8. TS-1503041 ..., Socket Head Cap SCrew ........ccoccvevevviieeeennnne M6EX16......cccvvvveereennn 3
9 JTSS3200X2-909 .............. LYY o] o PSR PPRP 1
10........ JTSS3200X2-910 .............. T SCreW DIVET ......ueeiiiiiiiiiiiiiieee e 8 MM 1

19



10.0 Exploded Drawing of Swing Arm Assembly

20



10.1 Parts List of Swing Arm Assembly

21

Index Part

No. No. Description Size Qty.
1o TS-1525011 ....ccceeeieeeen. Socket Set SCreW ......oocvvvveiiieeeieiiieeeee e M10x10.........cceeeennnn. 3
2, JTSS1600X2-1002 ............ Crosscut Frame Rotary PiVOL...........occieiiiies voiiiieiiieee e 1
TR NH203000.........ccceeeeeeeenne HeX. NUL ..o M20X2.5P ....ccccceeeenn. 1
4. JTSS1600X2-1004 ............ Sliding Tube ENd PlUg.......cccvveviiiieiiiieee 40x80 mM..........oeuee 2
5. JTSS1600X2-1005 ............ Swing Arm PIVOt Shaft .......c..ooviiiiiiiiiiies e 1
6. TS-1525041 ... Socket Set SCreW ......cvvvveviviieeiiiiee e M210X20......ccvveeeeennnn 4
T JTSS1600X2-1007 ............ SHAING TUDE ..o 1600 mMmM.......ccevveeee. 1
[ TS-1504041 .........ccvvvveeee.. Socket Head Cap SCreW .......cccevvvcvvveeeeeeenninns M8X20......cccovreeeeeennn 1
1S IR TS-1540061..........c.evvveeeee. HeX. NUL ..o M8..oiiiiiiiiiieeeeeee 2
10........ TS-2246102......ccceeeeeeen. Socket Button Head Screw ..........cccccceeveeeennes M6X10.......cceeeeeeennnn. 6
11.... PMPS-1600-1011 .............. SWING Arm CoVEr Plate ......ccooiiiiiiiiiie s ceee e 1
12........ TS-1550061 .......ccceeeeeennnnn. Flat Washer ... M8B...ooiiii 8
13........ TS-1524061 .......ccceeeeennn. Socket Set SCreW ......ovcevvvieiieee e M8X25......ccceeiiii. 8
14....... PMPS-1600-1014 .............. 1T T N o USSP 1
15........ TS-1550111 ..., Flat Washer ..., M20...ccciiiiiiiiieeeeeene 1
16........ BB-6004ZZ .......cccocvveeennn. Ball Bearing .......cccuvveeieieniiiiieeeeeee e 6004ZZ .....ccceveeiinnnnn 1
17....... JTSS1600X2-1017 ............ BIUSK . e 2
18........ TS-1550041 ... Flat Washer ..., MB..ooviiieiiiiiiieeeeeee 2
19....... TS-1503051......cccceeeeennn. Socket Head Cap SCrew........ccevvvvvevevevevenennn, M6x20........c.cceeeennnn. 2
20........ PMPS-1600-1127 .............. BrUSN COVET .ttt es cieee e e e e e ee e e e e e e 1
21........ TS-1540071 ....cccevviviieenn. HeX. NUL oo 1Y KO 4
22........ TS-1540061..........ccevvveeeee. HeX. NUL oo Y T 2
23........ JTSS3200X2-1118 ............ Bearing Shaft ASSEMDIY ..ot e, 1
23-1.....BB-6202Z7 .........cccovvreen... Ball Bearing .......cccocveeeiiiiiieiiiiiee e 6202Z7Z .....covvviiiis 1
23-2.....JTSS3200X2-1118-2 ......... BEArNG SPACEN......uuueiiiiii s 1
23-3.....JTSS3200X2-1118-3.......... Bearing Shaft...........ouiiiiii s e 1
23-4.....JTS700-RS150000............. Ext. Retaining RiNG..........oooooiiiiiiiniiie, IS5 MM, 2
24........ JTSS3200X2-1115 ............ Swing Arm Roller Assembly.........ccccc 3
24-1.....JTSS3200X2-1115-1 ......... SWING Arm ROIIEN AXIE .....veeiiiiiiii et e 1
24-2.....JTSS3200X2-1115-2 ......... SWING ArM ROIET ...t e 1
24-3.....BB-6202Z7Z .........cccovvveen... Ball Bearing .......ccoocveeeiiiiiiiiiiiieecieee e 6202Z7Z .....covvviiiis 2
24-4.....JTSS3200X2-1115-4 ......... Ext. Retaining RiNG........ccccoevviiieiiiiiieeieeeee I5MMaiiiiee. 2
25........ JTSS3200X2-1135 ............ Cover NUL ... 13mm.... 8
26........ SJ059200........cuuummmrrinnnnnnns Socket Button Head Screw ..........cccccceeveeeennns M5X8.....ccoeeeiiiee. 4
27 ... PMPS-1600-1137 .............. AWING ArmM TOP PIALE ....ovvvieieieieieeeeeeeeeeeeeeeeiiie ettt 1



12.0 Exploded Drawing of Crosscut Table Assembly

\&) \
/f
NIV

22



12.1 Parts List of Crosscut Table Assembly

Index Part

No. No. Description Size Qty.
1. JTS700-813 ..., ROUNG PIUQ. ..ttt ettt
2 JTSS1600X2-1202 ............ KNOD SCrew ......cooiiiiiiiiiiiiee e M8X55L ...,
3 TS-1550061........ccevvvveeee. Flat Washer ..., MB8.ooiiiiieieiieeeeeee
4. JTSS1600X2-1204 ............ LI e o3 =7 T PRSP
5 TS-1550061........ccevvvveeee. Flat Washer ... MB8..oiiiiieiiieeeeeee
6. TS-1540061.........ccevvvveeee. HeX. NUL ..o MB8.ooiiiiiiiiiieeee e
T JTS700-809 ......ccceevvieennn. KNOD SCreW ... M8X50L..........cceeeeee.
1S ST JTS700-808 ... L Lock Handle .......cccceevviiiiiiiiiiie e M12x57Lx1.75P .......
10........ TS-2360121 ..., Flat Washer ... ML12.iiiiiiiiieeeeeee
11........ JTSS1600X2-1211 ............ NUL BIOCK ...t e
13....... JTSS1600X2-1213 ............ Crosscut Table Frame ASSEMDIY ..........cooiiies v,
13-1.....JTSS1600X2-1213-1 ......... ENA PlUg ..ceeiiiiiiie e 38x38 mm.................
13-2.....JTSS1600X2-1213-2 ......... ENd PIUQ ..ceeiiiiieii e 40%x20 MM.......cceennees
13-3..... TS-2246162........ccccuvvveeeen... Socket Button Head Screw ...........ccccceeeeeeinns MBX16.....cccvvvieeeeennn
13-4.....TS-2361061 ......ccccevvvveeennn. LOCK WaSher .....ccuvviiiiiieei e 1Y T
13-5.....TS-1550041 .......ccccuvvrveennn. Flat Washer ..., MB..ooviiieiiiiiiieeeeeee
13-6.....JTSS3200X2-1208-10 ....... CUSKION .o ST 11111 PO
13-7.....JTS700-803 ........ccvvrrreennn. SlAE T-Bar .ot e
13-8.....JTSS1600X2-1213-8 ......... PN o BXLA .
13-9.....TS-1540061 .........ccvvvveeenn.. HeX. NUL ..o M8..oiiiiiiiiiiieeeeeee
13-10...TS-1490051 ........cccvvvveeeene. HeX. Cap SCreW ........coevviviiiirieiieeeieireeeeeen M8BX30.....cccvireiereeenn
13-11...JTS700-814 ......ccvvvvveveeee. Cross Table Frame End Plug..........ccccceevee. 40x80 mm.......ccccene.
13-12...PMPS-1600-1213-12.......... Cross Table Frame ... ciies ceee e
13-13...JTSS1600X2-1213-13....... SCAIE o e e
14...... TS-1550041 .......ccceeeeeennn. Flat Washer ... MG....oooeieieeiee
15........ TS-2361061.........ceevvveeeee. Lock WaSher ... MB..ooviiieiiiiiiiieeeeeee
16........ TS-1503041 ..., Socket Head Cap SCrew ........ccocvevevniiieeeennnne M6EX16L......ccevveeeeeennn
17...... PMPS-1600-1217 .............. SQUATIE BIraACE ...ttt e et
16........ JTSS1600X2-1218 ............ Brace ENd PlIUQ ......cooiiiiiiiie et et

23



13.0 Exploded Drawing of Crosscut Table Extension Fence Assembly

24



13.1 Parts List of Crosscut Table Extension Fence Assembly

Index Part

No. No. Description Size Qty.
1. JTS700-1022 ..........covvvee. FIIp StOp ASSEMDIY...ccoiiiiiiiiii et e 2
1-1.... JTSS3200X2-1301-1 ......... 1o TS ] (] o TSR 1
1-2..... JTSS3200X2-1301-2.......... Flip Stop Pivot Shaft..........oociiiis e, 1
1-3..... JTSS3200X2-1301-3.......... KNOD SCreW .....coo v M8x40Lx1.25P ......... 1
14.... JTSS3200X2-1301-4 ......... FIIP StOP BraCKet ......ccoviieiiiiiiiiee et ettt 1
1-5..... JTS700-1021 ........coeeenn. T-NUL oo M8x1.25P ................. 1
16...... TS-1541041 ..., Hex. Nut Nylon Lock ........cccccoveeniiiiennnee. MLO...ocoiiiiiiiiiiieeen 1
1-7...... JTSS3200X2-1301-7 ......... Copper Washer .........ccocccvvveeeeeeeeeiciineenn. J11x18x0.5 thk. .... 2
1-10.....JTSS3200X2-1301-10 ....... RING SPACET ...t e e e a e e e 2
1-11.....JTSS3200X2-1301-11 ....... CUP SCreW..cooeeeveeeeeeeeeee M3X12......cceeeeeee. 2
2. JTSS1600X2-1302 ............ Extension Fence ASSEMDIY ...t e 1
2-1....... JTS700-SS050100 ............ Socket Set Screw........oooeviii M5X5.....ccoeeeii 1
2-2....... JTSS3200X2-1302-15 ....... N 2
2-3....... JTSS3200X2-1302-3 ......... Extension Fence End Cover Plate ........ccccoeeee coviiiiiiiiiiiicenn 1
2-4...... ST040200 .....cccevvvivrrireeennn. TaP SCreW ..o M4X10.....cccciiieereeenn 2
2-5....... JTS700-1021 ..o T-NUL oo M8x1.25P ................ 1
2-6....... TS-2248162.......eceeeeeeee, Socket Button Head Screw ..................... MBX16......ccevvvrrrinnnnn. 2
2-7T....... TS-2361081........ccceeeeen. Lock Washer ........cccceeeen M8...oooeeieeee 2
2-8....... JTSS3200X2-1302-7 ......... Extension Fence Locate Plate .........ccccceeiiiiiie coviiiiiiiiiiicccccccceec e 1
2-9.... JTSS1600X2-1302-09........ Extension Fence Scale ...........cccccccvvvnnnnee. 0~2000 mm .............. 1
2-10.....JTSS3200X2-1302-12 ....... (01 1011 Yo UL B =T o o = SR 1
2-11.....JTS700-206424 ................. Extension Fence ENd PIUg........ccccooiiiiiiiiiiiiiis v 1
2-12.....TS-1532032 ....c.cvveveeeeeees Pan Head SCrew ........cccoceeevvieiiiiiiiciiicnnnn. MAX10......ccovvvriiinnnnn. 2
4. TS-1504071.......cccceeeenn. Socket Head Cap Screw ..o, M8X35......ccceeeeeee. 1
5. TS-2361081 ... Lock WaSher .......cccceviiiiicceca MB..oviiieeeeeieen, 1
(S JTSS3200X2-1309 ............ I = o o PPNt 1
A JTSS1600X2-1307 ............ PIVOL SNt ... .o e 1
8. JTSS3200X2-1305 ............ Fiber Flat Washer.........cccccccoveiiiiiiiiiicinnnn, M10.......ocoeeee 1
Qe JTS700-1021 ........ccovvveee.. TNUL oo M8x1.25P ................ 2

25



14.0 Exploded Drawing of Rip Fence Assembly

26



14.1 Parts List of Rip Fence Assembly

Index Part

No. No.

T JTSS3200X2-1401 ............
1-1..... JTS700-S1069400..............
1-2....... JTS700-206433..................
1-3....... JTS700-203193..................
1-4..... TS-1541031....cccvveeeeeeenen,
1-5...... JTS700-200875 .................
1-6....... TS-1482031......cvveeveeeeee,
1-7...... JTS700-203179..................
1-8....... PMPS-3200-206422 ..........
1-9....... JTS700-203213..................
1-10.....TS-1550111.......covvvrrnnnnne..
1-11.....JTS700-994181 .................
1-12.....JTS700-150099..................
1-13.....TS-1525011......cccevvvrnnnnne..
1-14.....JTS700-RS200000.............
1-15.....TS-2361081.........ccvvvvnnnn....
1-16.....BB-6202ZZ ..........cccuuu.......
1-17.....TS-1540061..........cccuvnnn.....
1-18.....JTS700-203356 .................
1-19.....JTS700-206435 .................
1-20.....TS-1550061........ccccvvvvenn.....
1-21.....TS-149006 ..........oevvvvennnn....
1-22.....JTS700-RS150000.............
1-23.....JTS700-203649..................
1-24.....JTS700-203650..................
1-25.....JTS700-206428 .................
1-26.....TS-1541041 ........ccvvvvnnn.....
1-27.....TS-1550071......ccccvvvvunnnnn.n.
1-28.....JTS700-205114 .................
1-29.....TS-1503021 .......ccevvvrennnn...
1-30.....JTS700-205822 .................
2, JTS700-200884 .................
3 JTS700-206432..................
4. JTS700-200884 .................
5 JTS700-205663 .................

Description Size Qty.
Rip Fence Head ASSEMDIY ..ot e 1
Counter SUNK SCrew ..........cveeeiiiiiiiieeneeennnnns MBX16.....cccvvveeeeaannn. 2
Clamp LOCK PIALE ........eeiiiiiiiiiiiiieie s e 1
ECCentric Shaft ... e 2
Hex. Nut Nylon LocK .........cccoceeveeiiniiiiieennn, Y T 2
Rip Fence Seat Plate ..........cccvveiiie s v 1
HeX. Cap SCreW ....coovevviieiiiiiiieeecerceiiiine e MBX16......ccevvvrirrinnnnn. 2
ECCENTIIC RING ..ot crrirre e e e e e e srrrar e e e e e e 2
Rip Fence Casting SEat .........uuvviiiiiiiiiiiiiiiiees vt 1
Fence Sliding Lock Knob (Eccentric Shaft)..... .....cccccvviiiiiniiiiinnn, 1
Flat Washer ..., M20...iiiiiiiiiiiieeeeeenn 1
Steel Ball ......ccovvveeiieeeii e D8 1
COMPrESSION SPFING...eveeieiiiiiieiiiiie et arires crrreee s e e seeeeesaeeees 1
Socket Set SCreW ......cocvvvveiiieee s M10X10....ccccvvreereannn 1
Int. Retaining RiNG..........uuvvviieiiiiiiiiiiiiinininininn. 20 MM 1
Lock Washer ... M8..oiiiiiiiiiieeee e 1
Ball BEaring .........uvuvvvvruieieiniiinininininininrnnnnennnnn. 6202ZZ .....cvvvvvvriinnnnn 1
HeX. NUL ..o M8B...ooii 1
BUSING RING ...uvvvviiiiiiiiiiiiiiiiiiiiiiiiinieieereennninens M8...oooeeieeee 1
= 1o I o To T TSP PUPPPO 1
Flat Washer ... 1Y T 4
HeX. Cap SCreW .......ccovveiviiiiiieiieeeierreeeeee M8BX35.....cocviriieieeen 1
Int. Retaining RiNG........oooviiiiiiiieiieeee I5MMaiiiiee. 1
BUSHING RING ...eeiiiiiiiie et et 1
Handle Shaft ...........ueeiii s e 1
Rip Fence Rail BraCKet ..o v 1
Hex. Nut Nylon LOCK ...........evvveiviiininininininininnn, M10.......ocoeeee 1
Flat Washer ..., M2LO..cooiiiiiiiiieeeeeene 2
Adjust KNnob Screw.........ccccvvvvvvviviviviiiiininininnns M10x110.................. 1
Socket Head Cap SCrew ........ccoccveeeeiiiieeeennnnn M6X10......ccvvvernrnnnnn 4
Way WIPEr (SCraper).......cooiuuiieiiiiieiiiiiee it ceeiiiee e 2
Fence Sliding Lock Knob Handle .............cccooe oo, 1
KNOD SCreW ... M10Ox55Lx1.5P ......... 1
LOCK DOWN HANAIE ....coviieiieiiiiieeee e es v e e 1
Rip Fence Profile.........ccccccvvivinininininiiiiininininnn, 1Mo 1

27



15.0 Exploded Drawing of Sliding Table Assembly

————————————————————————————————

' Sliding Table Side Handle
! 5/4\':
~

0
[ <4)
\ /

28



15.1 Parts List of Sliding Table

Index Part

No. No. Description Size Qty.
1o JTSS3200X2-1501-201 .....Sliding Table Set........ccccceevviiviiiiiiieeeiee e 1600316 mm........... 1
2, NH121900..........cccvveevnnneen. HEX. NUL ..eeeeiciiiec e M12x1.75P ............... 2
TR TS-2361121 ..o, LOCK WASHET ....oveiiiiieecciiee e 1Y 2
4.......... TS-2360121 ..., Flat Washer ........ccccovveiiiiee e 1Y 3
5. JTSS1600%x2-1505............. T-BOlt ..o M12x60x1.75P ......... 3
(S PMPS-1600-1506 .............. ENd COVEI PIAE ...t e 1
T, JTSS1600%x2-1507 ............. PIN LOCK ettt cee et e e et e e e 1
8 PMPS-1600-1508 .............. Sliding table Left End Cover Plate ..ot eviviiiiiiiiiiieee 1
1 PMPS-1600-1509 .............. Sliding table Right End Cover Plate...........occcv wevvveiiiiiiiiieeee, 1
10....... TS-1504031........ccccvvvveeee. Socket Head Cap SCreW ......cceeevvvvvveeeeeeennnnns M8BX16......cccvvveeeeennn 2
11........ JTSS1600x2-1511 ............. [ =TT | PSPPSR 1
12........ PMPS-1600-1512 .............. Sliding table Right Locate Plate ..........cooociiees voeiiiiiiiiieeee e 1
13........ JTSS1600X2-1513 ............ HEX NUL . M16xP1.5 ................. 2
14...... TS-2245122 ... Socket Head Button SCrew ..........cccccceeveeeennnns M5X12.....ccoeviieei. 6
15........ TS-2361081......ccceeeeeen. LOCK WaSher .....ccevviiiiiieei e M8.ooiiiieeeiiieeee e 2
16........ TS-1540061..........ccevvvveen. HEX. NUL ..eeieiiiiiec e M8...oovieeeeieee e, 2
17...... ST049300 .....cccvvvvviieeeierinns TapPINg SCrEW .......vevvveeerereirieineernrernrnrnrnrnnnnnnns MAX12....cccovviviiiiinnnn. 6
18........ TS-2246162........cccuvvvee.. Socket Head Button SCrew ...........ccceeeeeeenennnes MBX16......ccvvvieeeeennn 2
19........ TS-2361061......ccccvvvveennee LOCK WASKET ....oeeiiiiiieiiiiiee e MB...ovreeeeiiieee e 2
20........ TS-1550041 .....cccccevvivveennee Flat Washer ... MB...ovreeeeiiieee e 4
21........ TS-1540041 ......cccevvvveeennee. HEX. NUL ..o MB...ovreeeeiiieee e 2
22........ JTSS1600X2-1522 ............ Locate Plate .......ccevvveeveeeeeiiiieeeee e MAX12.....ccoeeeeeie. 6
23........ TS-2361061 .......cceeeeeen. LOCK WaSher ......cuvviiiiieeec e MB..ooeiieeeiiiiiieeee e 2
24........ TS-2246122 ......cccceeeee. Socket Head Button SCrew ..........cccccceveeeennnes M6X12.......cceeeeeeen. 2
15.2 Parts List of Sliding Table Side Handle

Index Part

No. No. Description Size Qty
............ JTSS3200X2-AB200939....Sliding Table Side Handle Assembly ...........c.. oo 1
1. JTSS3200X2-1501 ............ HaNAIE ..ot e e e 1
2 s TS-2360121 ......ccceeeeen. Flat Washer ... ML2.iiiiiiieeeeeee 1
3 JTSS3200X2-1503 ............ Plastic Washer .........ccccocvveiviiie e M13xd25x2 thk. ....... 1
4. JTSS3200X2-1504 ............ T-NUE e M12x1.75P ............... 1
15.3 Parts List of Edge Shoe Plate Assembly

Index Part

No. No. Description Size Qty
............ JTSS3200X2-AB201830....Edge Shoe ASSEMDIY .......ccoooiiiiiiiiiiiiiiiiis e L
1-1... JTSS3200X2-1501-1 ......... Edge ShOE PIALE ......ooeiiiiiie et et 1
1-2...... JTSS3200X2-1501-2 ......... PN e DBE5XD18 ..o 1
1-3...... TS-1550071......cccceeveeennn. Flat Washer........cccceviieeeiieee e MLO..ooeeeeiiiieeeeeene 1
14... JTSS3200X2-1501-4 ......... KNOD SCreW ....coooeeiieiiee e M1O......ooeeeeee. 1
1-5..... JTSS3200X2-1501-5 ......... LI LU S M10X1.5P .......cco...... 1



15.4 Exploded Detail Drawing of 1.6M Sliding Table Assembly

15.5 Parts List of Detail Drawing of 1.6M Sliding Table Assembly

Index Part

No. No. Description Size Qty.
1o 2316160S-2 .......vvvvvrrrnnnnnns Sliding Table Bottom Base............ccccceveveeen.n. 1600 mm.................. 1
2 s TS-1514051......cceeeeeeennnnn. Socket Head Flat SCrew..........ooooccvvveeveeennnns M6X30......ccceeeeeeenn. 8
IC U 2316160S-14 ........ccvvveeeeee. RUDDET BIOCK. ... e 4
4. 2316160S-12 .........evvvvenneeee Locate BIOCK Plate.........ccooi i ieciiiiieees et ee e e e eneneeee e 4
5. 2316160S-1 ......cooevvveeeenn. Sliding Table.......cooiiee 1600 mMmM.......cceeveeeeee. 1
(S TS-2246102......cccceeeeennn. Socket Head Button SCrew ..........cccccceveeeennns M6x10........cceeeeeennn. 8
T 2316160S-11 .......cevvveeeee. Sliding Table WA ...t e 8
8 2316160S-15.........evvvveneeee WOOI PAU ... ..oiiiiiiiieiiiiiiieeeeeeeeeeeeeeeeeeeeeeeseeesaaeaes seesssssssssssssssssersssrerernees 4
1 IR 2316160S-8 ........evvvveininnnns L0701 7=T g 1 ] o PP PPRPR 1
10........ 2316160S-4 ... Way AdNESIVE STHP .oooiiiiiie it e 8
11..... SM100400 ......oevvvvvrnrnnnnnnnns Socket Head Flat Screw...........ccccevvvevevennnnn. M10x20.................. 16
12........ TS-1541041 ... Hex. Nut Nylon LOCK .........ccovciieeiiiiiieiiiiiens M2O...ooeiiiiiiiiieeeee 16
13....... 2360320E-17 ... Hardened Steel Ball ..........c..oceeeiiiiiieniiiienns PLlB.6..eiiieeeeiis 16
14....... 2316160S-16 .........evvveeeen. Sl PIAE ... e 1



16.0 Exploded Drawing of Saw Blade Guard Assembly

11
N
1.5) (1-6) 4 n
-~ - 1 ¢ 1‘_ |
6
/ : i\
b
9
16.1 Parts List of Saw Blade Guard Assembly
Index Part
No. No. Description Size Qty.
1. JTSS3200X2-1601 ............ Blade Guard ASSEMDIY .....cooiiiiiiiiiiiit e 1
1-1.... JTSS3200X2-1601-1......... Main Blade GUANT .........ceeiiieiiieiiii et e e 1
1-2.... ST029404 ..o TAP SCrEW ..ottt M3XL6...ccovveeiieenneenn 3
1-3...... ST029304 .....oovvveeiiieeiene TAP SCrEW ..ottt M3X12...ooiiiieiiieeieen 3
1-4..... JTSS3200X2-1601-4 ......... Scoring Blade Guard...........coooooiviii 1
1-5....... 240131 1 O Scoring Guard Pivot SCrew .........cccceveveveeenn, M5x10........ccceeeeeennn. 2
16...... JTSS3200X2-1601-6 ......... PIVOU SIEEVE ..ot et 1
1-7..... TS-1541041 ... Hex. Nut Nylon LOCK .........ccovciieeiiiiiieiiiiiens MLO..oooviiiiiiieeeeeee 1
1-8..... 205162....cocviieiiiiiiiieee Socket Head Cap Screw (special size)........... M1OX25.....cccvveeeeeennnn 1
5. TS-1505031 .....cccvvvvviieene. Socket Head Cap SCrew ........ccoccveveeviiieeeennnne M1OX25.....cccvveeeeeennnn 1
(TR TS-2361101 ..., LOCK WASKET ....cooiiiiiiiiiiiiee e MLO..oooeeiiiiiieeeeeen 1
T JTS700-206422 ................. Dust HoSe SUPPOIt Plate..........eeeiiiiiiiiiiiiieiit et 1
8. TS-1550071 ...ccoiivieieenen. Flat Washer ... MLO..coiiiiiiee e, 1
1S IR TS-1541041 ... Hex. Nut Nylon LocK ..., MLO..coiiiiiiiiiiieeeeene 1
11....... JTSS3200X2-1611 ............ RIVING KNIFE ..ot et 1



17.0 Exploded Drawing of Hold-Down Assembly

17.1 Parts List of Hold-Down Assembly

Index Part

No. No.

1. JTSS3200X2-1701 ............
1-1...... JTSS3200X2-1701-1.........
1-2...... JTSS3200X2-1701-2 .........
1-3....... JTSS3200X2-1701-3..........
1-4.... JTSS3200X2-1701-4 .........
1-5....... JTSS3200X2-1701-5..........
1-6....... JTSS3200X2-1701-6..........
1-7....... JTSS3200X2-1701-7 .........
1-8....... JTSS3200X2-1701-8 .........
1-9....... JTSS3200X2-1701-9..........
1-10.....TS-0570021 .......cccovvvunnnn....
1-11.....JTSS3200X2-1701-11 .......
1-12.....JTSS3200X2-1701-12 .......
1-13.....JTSS3200X2-1701-13 .......
1-14.....JTSS3200X2-1701-14 .......

Description Size Qty
Hold DOWN-Press ASSEMDBIY...........iiiiiiiiiiis s 1
L LOCK HaNdIE SCIEW ........cuvuuiieieeiiieeice et e 1
Down-Press Ball HANdIe ...........cooooviiiiiiiiiin e 1
Down-Press Handle Dar............oooovvvveiieiiiiiiiiis e 1
DOWN PreSS Cam ... .ccevniiieeeeeeeee et et 1
Ext. Retaining RiNG........ccccoevviiieeiiiiieeiiieeee 14 MM, 1
DOWN-PreSS SPIING ..eeeiiiiiiieiiiiiee ittt ceeeriie et 1
Down-Press Cam Shaft ........covviiiiiiiiiiieiieeeeeeee e 1
DOWN-Press Bracket ..........uceiiiiiiiiiiiiiiieeeeeeee e 1
PUSH Plate ArbDOr ... e e 1
HEeX. NUL et 5/16-18 .....cccceeeeeee. 1
PUSRH PIate .....cooeiiiiieiee e eeeee it eeaaaa 1
Down-Press Bracket Arbor..........ooooviiiiiiiiis i, 1
DOWN-Press BUSNING........cooiiiiiiiiiiieieet e 1
DOWN-Press FiX BIOCK .........uiiiiiiiiiiiiee e e 1

32



Circuit Diagram PMPS-1600... PMPS-1600...1~230V, 50Hz

1Ph,230V,50Hz,witht brake
* O L1

' ’ OL2
I *OPE

VANWANVAN

K
-
|

MA-30 Al (

~

|

AC220~240V | CF\- — a\ :
-

|
|
|
|
|
|
(a m |
| |_| g L A2 |
| ransformer
| 4‘47 .~ Input:1Ph,AC220~240V |
50\60Hz,46VA  Q.L EEL—\— — —\ |
| | output:AC24v e 2 |
L B LT > |
|
U1 vl
/
L1/ /
/
L2 7L DCO _Bl_ DC24V @
14
Main Saw Motor
EM1 / Tf 1Ph230V,50Hz
KM @ 2.25kw(3HP),15A
EM2/ T
A1
KM\
A2
oL/

33



Circuit Diagram PMPS-1600... PMPS-1600-3...3~400V, 50Hz

3Ph,380 ~420V,50Hz,with brake
L & ®

O L1

OL2

VANWANVANVAN

34

/

OL3

&
& @
Y vas
Transformer | AC380~420v

Input:AC380~420V : K_M_ | 1
50HzZ,46VA | |F 7|

Output:AC24V 1l A1 Q
= SO\ |
LRI | AD \Y L\ |
I S I A

L1/
OLEF 3y
jRcE=
L2 7 B
DCO _H_ DC24V
EM1 7 . utlvi (w1
/
Emzﬁ KMT7L AT
[ a
S M | Main Saw Motor
@ 3.75kw(5HP),3Ph 50Hz

a == 380V,8.5A

KM y=

A2 400~420V,7.5A
O.L 7Z



Remark:

Symbol Meaning of Symbol
L1 Back Door Limit Switch
L2 Blade Cover Limit Switch
o.L Main Saw Blade Motor Overload
EM1 Panel Emergency Stop Switch
EM?2 Machinery Emergency Stop Switch
S1 Main Saw Stop Button Switch
HL Power Light (AC 24V)
M1 Main Saw Blade Motor
KM Magnet Contactor for Main Saw Blade motor

35




